AVSPARE.COM
parts catalog

193-6627 LINES GP-STICK DRAIN S/N BMM1-UP; BKW1-UP 3.0 METER REACH. C-FAMILY, STICK AN ATTACHMENT 325C




HYDRAULIC SYSTEM

LINES GP-DRAIN
 
#SEBP31800600
 

193-6627: LINES GP-STICK DRAIN

193-6627 LINES GP-STICK DRAIN
S/N BMM1-UP; BKW1-UP
3.0 METER REACH. C-FAMILY, STICK
AN ATTACHMENT
i01592301 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 198-0463 [1] TUBE AS  
2. 149-1738 [4] CLIP  
3. 8T-4223 [8] WASHER-HARD (13.5X25.5X3-MM THK)  
4. 8T-4139 M [8] BOLT (M12X1.75X30-MM)  
5. 173-7864 I [1] HOSE AS  
6. 6V-8398 [2] SEAL-O-RING  
7. 188-0044 [2] SUPPORT AS  
8. 188-0043 [1] PLATE  
9. 8T-4136 M [2] BOLT (M10X1.5X25-MM)  
10. 8T-4121 [4] WASHER-HARD (11X21X2.5-MM THK)  
11. 8T-6466 M [2] BOLT (M10X1.5X60-MM)  
12. 6C-6760 [1] MANIFOLD  
13. 7X-3164 [1] ADAPTER-SWIVEL  
14. 3K-0360 [1] SEAL-O-RING  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP31800601
 

193-6632: LINES GP-STICK DRAIN

193-6632 LINES GP-STICK DRAIN
S/N BMM1-UP; BKW1-UP
2.65M REACH STICK. C FAMILY
AN ATTACHMENT
i01544270 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 188-0052 [1] TUBE AS  
2. 149-1738 [2] CLIP  
3. 8T-4223 [4] WASHER-HARD (13.5X25.5X3-MM THK)  
4. 8T-4139 M [4] BOLT (M12X1.75X30-MM)  
5. 173-7864 I [1] HOSE AS  
6. 6V-8398 [2] SEAL-O-RING  
7. 188-0044 [1] SUPPORT AS  
8. 188-0043 [1] PLATE  
9. 8T-4136 M [2] BOLT (M10X1.5X25-MM)  
10. 8T-4121 [4] WASHER-HARD (11X21X2.5-MM THK)  
11. 8T-6466 M [2] BOLT (M10X1.5X60-MM)  
12. 6C-6760 [1] MANIFOLD  
13. 7X-3164 [1] ADAPTER-SWIVEL  
14. 3K-0360 [1] SEAL-O-RING  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP31800602
 

193-6647: LINES GP-STICK DRAIN

193-6647 LINES GP-STICK DRAIN
S/N BMM1-UP; BKW1-UP
2.5 METER. D-FAMILY, STICK
AN ATTACHMENT
i01592423 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 188-0052 [1] TUBE AS  
2. 149-1738 [2] CLIP  
3. 8T-4223 [4] WASHER-HARD (13.5X25.5X3-MM THK)  
4. 8T-4139 M [4] BOLT (M12X1.75X30-MM)  
5. 179-5034 I [1] HOSE AS  
6. 6V-8398 [2] SEAL-O-RING  
7. 188-0044 [1] SUPPORT AS  
8. 188-0043 [1] PLATE  
9. 8T-4136 M [2] BOLT (M10X1.5X25-MM)  
10. 8T-4121 [4] WASHER-HARD (11X21X2.5-MM THK)  
11. 8T-6466 M [2] BOLT (M10X1.5X60-MM)  
12. 6C-6760 [1] MANIFOLD  
13. 7X-3164 [1] ADAPTER-SWIVEL  
14. 3K-0360 [1] SEAL-O-RING  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP31800603
 

179-7820: LINES GP-SWING DRIVE DRAIN

179-7820 LINES GP-SWING DRIVE DRAIN
S/N BMM1-UP; BKW1-UP
PART OF 179-5224 CONTROL AR-AUXILIARY
AN ATTACHMENT
i01589745 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 187-6967 I [1] HOSE AS  
2. 148-8370 [1] ELBOW AS  
  6V-8398 [1] SEAL-O-RING  
  6V-9851 [1] ELBOW  
3. 148-8428 [1] TEE AS  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [2] SEAL-O-RING  
  6V-8782 [1] TEE  
4. 7K-1181 [1] STRAP-CABLE  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
 
#SEBP31800604
 

179-7798: LINES GP-SWING MOTOR

179-7798 LINES GP-SWING MOTOR
S/N BMM1-UP; BKW1-UP
PART OF 177-2822, 177-2823 HYDRAULIC AR
i01544850 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 187-5994 I [1] HOSE AS  
2. 202-3994 I [1] HOSE AS  
3. 158-9085 Y [1] VALVE GP-SWING CUSHION (CROSSOVER RELIEF)  
4. 1P-3702 [4] SEAL-RECTANGULAR  
5. 8T-4121 [16] WASHER-HARD (11X21X2.5-MM THK)  
6. 8T-4178 M [6] BOLT (M10X1.5X90-MM)  
7. 8T-4182 M [8] BOLT (M10X1.5X45-MM)  
8. 8T-9403 [6] FLANGE-HALF  
9. 105-3477 M [8] BOLT-SOCKET HEAD (M10X1.5X45-MM)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31800605
 

179-7795: LINES GP-TRAVEL MOTOR

179-7795 LINES GP-TRAVEL MOTOR
S/N BKW1-UP
PART OF 177-2822 HYDRAULIC AR
i01593459 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 159-7841 Y [1] SWIVEL GP  
2. 8T-4136 M [6] BOLT (M10X1.5X25-MM)  
3. 8T-4121 [6] WASHER-HARD (11X21X2.5-MM THK)  
4. 1U-8846 [1] SEALANT-GASKET  
5. 204-8556 I [1] HOSE AS  
6. 204-8552 I [1] HOSE AS  
7. 101-7404 M [16] BOLT-SOCKET HEAD (M10X1.5X30-MM)  
8. 5K-9090 [4] SEAL-O-RING  
9. 113-6479 [2] FLANGE-SPECIAL  
10. 4J-5267 [4] SEAL-O-RING  
11. 7Y-3730 [2] FLANGE-SPECIAL  
12. 204-8564 I [1] HOSE AS  
13. 204-8560 I [1] HOSE AS  
14. 8T-4184 M [48] BOLT (M12X1.75X45-MM)  
15. 6V-0400 [24] FLANGE-HALF  
16. 1P-3703 [12] SEAL-RECTANGULAR  
17. 8T-4223 [48] WASHER-HARD (13.5X25.5X3-MM THK)  
18. 4I-5546 [1] SUPPORT  
19. 8T-4648 M [2] BOLT (M12X1.75X70-MM)  
20. 5P-1076 [2] WASHER-HARD (13.5X30X4-MM THK)  
21. 148-8336 [2] CONNECTOR AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8636 [1] CONNECTOR  
22. 150-4037 [1] TEE AS  
  6V-8398 [2] SEAL-O-RING  
  6V-9844 [1] TEE-SWIVEL  
23. 164-5552 [1] CONNECTOR AS  
  3D-2824 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
24. 148-8340 [2] CONNECTOR AS  
    (EACH INCLUDES)
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  6V-8639 [1] CONNECTOR  
25. 148-8367 [2] ELBOW AS  
    (EACH INCLUDES)
  6V-8397 [1] SEAL-O-RING  
  6V-9850 [1] ELBOW  
26. 4I-0812 I [2] HOSE AS  
27. 119-2399 I [4] HOSE AS  
28. 6K-0806 [6] STRAP-CABLE  
29. 121-6273 I [1] HOSE AS  
30. 121-6276 I [1] HOSE AS  
31. 148-8439 [1] TEE AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [2] SEAL-O-RING  
  6V-8774 [1] TEE  
32. 108-7118 [4] GROMMET  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31800606
 

179-7796: LINES GP-TRAVEL MOTOR

179-7796 LINES GP-TRAVEL MOTOR
S/N BMM1-UP
PART OF 177-2823 HYDRAULIC AR
i01598543 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 159-7841 Y [1] SWIVEL GP  
2. 8T-4136 M [6] BOLT (M10X1.5X25-MM)  
3. 8T-4121 [6] WASHER-HARD (11X21X2.5-MM THK)  
4. 1U-8846 [1] SEALANT-GASKET  
5. 204-8556 I [1] HOSE AS  
6. 204-8564 I [1] HOSE AS  
7. 9X-6032 M [16] BOLT-SOCKET HEAD (M10X1.5X30-MM)  
8. 5K-9090 [4] SEAL-O-RING  
9. 113-6479 [2] FLANGE-SPECIAL  
10. 4J-5267 [4] SEAL-O-RING  
11. 7Y-3730 [2] FLANGE-SPECIAL  
12. 148-8439 [1] TEE AS  
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [2] SEAL-O-RING  
  6V-8774 [1] TEE  
13. 148-8367 [2] ELBOW AS  
    (EACH INCLUDES)
  6V-8397 [1] SEAL-O-RING  
  6V-9850 [1] ELBOW  
14. 8T-4184 M [48] BOLT (M12X1.75X45-MM)  
15. 6V-0400 [24] FLANGE-HALF  
16. 1P-3703 [12] SEAL-RECTANGULAR  
17. 8T-4223 [48] WASHER-HARD (13.5X25.5X3-MM THK)  
18. 4I-5546 [1] SUPPORT  
19. 8T-4648 M [2] BOLT (M12X1.75X70-MM)  
20. 5P-1076 [2] WASHER-HARD (13.5X30X4-MM THK)  
21. 148-8340 [2] CONNECTOR AS  
    (EACH INCLUDES)
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  6V-8639 [1] CONNECTOR  
22. 164-5552 [1] CONNECTOR AS  
  3D-2824 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
23. 096-0061 [6] STRAP-CABLE  
24. 150-4037 [1] TEE AS  
  6V-8398 [2] SEAL-O-RING  
  6V-9844 [1] TEE-SWIVEL  
25. 121-6282 I [1] HOSE AS  
26. 121-6279 I [1] HOSE AS  
27. 5I-8853 I [2] HOSE AS  
28. 115-8749 I [4] HOSE AS  
29. 108-7118 [4] GROMMET  
30. 204-8552 I [1] HOSE AS  
31. 204-8560 I [1] HOSE AS  
32. 148-8336 [2] CONNECTOR AS  
    (EACH INCLUDES)
  3J-1907 [1] SEAL-O-RING  
  6V-8397 [1] SEAL-O-RING  
  6V-8636 [1] CONNECTOR  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31800607
 

158-8251: MANIFOLD GP-CONTROL

158-8251 MANIFOLD GP-CONTROL -PILOT OIL
S/N BMM1-UP; BKW1-UP
PART OF 179-7803 LINES GP-PILOT
i01548311 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 9S-8005 [3] PLUG (3/4-16-THD)  
2. 8T-6759 [6] PLUG-PIPE  
3. 197-0196 [1] VALVE-CHECK  
4. 7M-7410 [2] PLUG-PIPE  
5. 197-0199 [1] SPRING  
6. 197-0273 [1] SPRING  
7A. 121-1491 Y [1] VALVE GP-SOLENOID (HYDRAULIC ACTIVATION)  
7B. 121-1491 Y [1] VALVE GP-SOLENOID (SWING PARKING BRAKE)  
7C. 121-1491 Y [1] VALVE GP-SOLENOID (TRAVEL SPEED)  
8. 3K-0360 [3] SEAL-O-RING  
9. 7I-2272 M [6] BOLT (M5X0.8X12-MM)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31800608
 

185-0497: MANIFOLD GP-CONTROL

185-0497 MANIFOLD GP-CONTROL -PILOT OIL
S/N BMM1-UP; BKW1-UP
PART OF 184-9494 LINES GP-PILOT
AN ATTACHMENT
i01391878 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 111-9916 Y [6] VALVE GP-SOLENOID (PRESSURE REDUCING)  
2. 7I-2272 M [12] BOLT (M5X0.8X12-MM)  
3. [1] BODY-VALVE  
4. 8T-6759 [12] PLUG-PIPE  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31800609
 

215-5037: MANIFOLD GP-CONTROL

215-5037 MANIFOLD GP-CONTROL -PILOT OIL SUPPLY
S/N BMM293-UP; BKW213-UP
PART OF 179-7803 LINES GP-PILOT
Type 1
i02040170 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 121-1491 Y [1] VALVE GP-SOLENOID (SWING BRAKE RELEASE)  
2. 121-1491 Y [1] VALVE GP-SOLENOID (HYDRAULIC LOCKOUT)  
3. 121-1491 Y [1] VALVE GP-SOLENOID (TRAVEL SPEED)  
4. 197-0196 [1] VALVE-CHECK  
5. 197-0199 [1] SPRING  
6. 197-0273 [1] SPRING  
7. Z [1] MANIFOLD GP-CONTROL  
8. 3J-1907 [1] SEAL-O-RING  
9. 3K-0360 [4] SEAL-O-RING  
10. 4J-7533 [6] SEAL-O-RING  
11. 7I-2272 M [6] BOLT (M5X0.8X12-MM)  
12. 9S-8001 [6] PLUG  
13. 9S-8004 [1] PLUG (9/16-18-THD)  
14. 9S-8005 [4] PLUG (3/4-16-THD)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
  Z   NOT SERVICED SEPARATELY

Information:

Caterpillar Parts SIS Catalog 325C :

Truck sale:

5,000 
Caterpillar 325C, Construction
- bucket
KELLY TRACTOR CO.
4,500 
Caterpillar 325C, Construction
- Quick Connectors
KELLY TRACTOR CO.
 
4,000 
Caterpillar WORK TOOLS (NON-SERIALIZED) 325C THUMB, Construction
- Quick Connectors
THOMPSON TRACTOR CO., INC.
 
CATERPILLAR 325C 2005
- TRACK EXCAVATORS
FINNING (CANADA)
16830 107 Avenue NW - Edmonton - Alber
Call 
2004 CAT 325C

WORKING MACHINES S.A. DE C.V.
San Juan De Los Lagos, Jalisco, Mexico
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.